DTOME] 20164E7 3 M21Y03-1

The Engine Specialist

@ @ @ @ . INSTALLATION MANUAL

FRZILITF5—
VQ35DE/HR FAIRLADY Z Z33/350Z

EXPREME Ti Titanium Muffler for VQ35DE/HR Z33/350Z

=}
ZE 440014
PART NUMBER

k)
NISSAN FAIRLADY Z Z733/350Z
APPLICATION

HAZAREE sdokkorriokkdkrkk2p

English skskskskskskskokskskskskskk6p

O ZNHRERAEE RGRATHLEMEUIZSLY,
OHEBHEDORTIIRMEMELHE THMUZSLY,

O YT EDLRENREL TS,
OIEEHRTIYM T ESNDIBZRIAEELT BEHRABELISLY,

TOMEI B ZDBEWVNLIFHYMNESTENET,
TOMEIFA=Y LR IS5—IFH—F g EDETH ., BEIL OSSR EERLE

TERRICHRMTY,

@ Please carefully read this manual prior to installation.

@ Please also refer to the NISSAN Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

This TOMEI Powered product is designed to enhance exhaust flow efficiency to maximize
the engines true performance potential and with maximum weight reduction to help with
the cars overall performance for true competition use.




MR rrons %2a8i-t0ahERELTTS,

JI[J ] FALAH—ASSY (1)

AIATA (1)

. cn I S
AT (4)

A4 TB (1)

I
B AL —NR5A— (1) l@,))\llll||||||H||l|||H|||
. A Ik
VUKL M10 (2) / M8 (1)

M8 L=25 (1)

(] BOLT-SMOOTH-PASTE

95T IRUE (2) ARk (1) RILRRL—R
R—Z K1)

)
ﬂ@m

FHURL T a—H— (1) 6ELLUF (1) RELARIE () EXPREME Ti 27—

EEICHELT BRI nudticiTasrescd,

IUUUEBRAIE-K -MLILUTF -EBERE

A zx=

BAGIIEHEFRREATATT . Y—F YO ENSHAEINIGRTRNIZER > THEAL TS,
BARGZORYM FIZER DINEEZ T -BELIH. RIEDB LG TEREL TS,
WIEETHEEUNADRYMSIFIEEODEEN, KRBLUVIVCUERIBT2BANHYETS,
BERYFITORIE BUGITE REEZERALGVE. (THAIZDEAYREIRTT .

- -
z:: =]
BAGORYRIFTIEIOOURUIV DU —LAMNRZIZIRETIT> TS,

WG RFICIDERMOWIR - KK DATREMEAH D=0, Tz, Bt AAEAMABEN RS
BENLHAH=0 ., BRBIBHERRDEY 4 (FIFHERICITo TSN,



1. fEEETH)—XTI75—DEIYSL

A CCTRETIOEMATIETT SMOFMEBE S E L, BT EBEEEESBL LA,

1 INYTY)—=IAFRHFERYNT,
2 BUB—TTS5— AR ITT—FRYHNT,

3 ARIS—EHRDIIUESN—2hFRERYNT,

2. TOMEl F2=r0 L 75—DO {1+

(HERDEJMER]
RBDAROERBERIEITRIDOAYTY,

<FvhtARAERBE LTIV >

75224k M10 [34.0~39.0N-m (3.5~4.0kgf-m)]

HOURLTa—H—

952 F 18 R[25.0Nm (2.6kgf-m)]

A ISATA HALY—/NUR

A IN4TB @ |HALoY—/URT—

HAL Y —ASSY 520K )Lk M8

HR7vk @ |75 24 vk M8[20.0~28.0N-m (2.0~ 2 9kgf-m)]
®
®

RA2 R )JLE M6[8.0~12.0N-m(0.8~1.2kgf-m)]

Q@|9|®|8|®(e

LY

KERITELSN ST FREAEVLEBEMILT S0, FTRDORILIRL—R R—RPEEHLTTEL,

[%5%& FIE]
1.

AMUIRATAERBOTZ0 O yMI0EERLIREA T 5.
OB, ZRAED/NATAbyA—D ERIZELCKSIZERY +T5,
KABRAR YN ER®), 7500 FvMI0(ER®) .
2. AMUNRATBIZIZUTNUREBL, BINATDRT) T T IMEBEESLATEITICHS LI,
AMUIATAICELRAL R IT—N\UA—EBYH TS,

XEABITUTNUR(ERE@) FEA,

3. HALUHY—ASSYIZOSUTNURERBL. RTU T IO RMBESLNEITICHSKSIC,

AL TBIZELRAD,
XAFBYTUTNUR(ERE) EA.

A HALUH—ASSYDTLAT—IBRETFIZKBESIZLTTFELY,




FALUH—NURISH ALY =S\ —E MY T, ALY —IFE RN LSS
FELEAS, IFXFY—RXMNUH—IZRYH T35,
KABHALUH—NURFTE®) . ALY —N\URI1—(FTEO)

IS5V CRILIME (BTE®) . 7502+ (BTED) E/A.

5. FEEDVIVTIURITEFELEMNS, ATAINSIBICAFHOEITS,

ALY 7520y M10E 3 (FTE®) [34~39N-m(3.5~4.0kgf-m)]
7520y hM8ER S (ATE) [20~28N*m(2.0~2.9kgf-m)]
9T INURE S (FTE®) [25N - m(2.6kgf-m)]

6.

AMINATA A INATBH AL —ASSYDEERIZR TG ERYFT5,
XAABRTULT (BIED) HEH.

Azxs

"HAZRBEDIITIVRR, FHDLENIEEHERLTRBOHEZT TS,
BE. ERBEREICLYTAEIIVTIVANELONLGWNMGS (L, it - T+ - oAV Fa1—T 0
BYM RV ESBNBKREICED . KRRDKEVITIVRAZRHELER . AFHOLTTSILY,

RIF—ITHABEMIBELIRETERTHE BN ORITORRELGYES,
BT RIEB I BRAEEIT o TSN,

CEEFEAKRIZEY YT - NRUR—R T REEEEAHYET,
WEIZIGL ., EEX R EIToTIESY,

7. BEIZEL. YOURLTa—Y—0ORYFITETES,
KB Y IURLTa—H— (BR—UHG®)
REURILEME (BR—S @) E /A
Tk ILY [8~12N-m(0.8~1.2kgfm)]

A

HOURLTa—Y—FWYFITI-FE. ERETE
TEHIRVNTZEN, BREEO RSN HYET,
HOURLTaA—Y—DREIEIIS—IAAIKET

T2 TLZELY,

g

-3
=]

8. NYTY—AFTRMFERYTFT5,




Hyl'){-.l- H-{&a)ﬁmb\

1LEBICTFENEVHIBERDRT S,
2IVDVERBIL. TARY T Ho#92500om B EETREZ LT, KRB OCEEENLVNERT S,

SHEHZTL. BEHKRNCEEEINLLNERT 5.

A Es

FHELNHHERDEMMNEGL. ERMAKOKEDRREL S0, HRIFEEICTo> TS,
HIRRNAHLE, HREDETOHIARICLDFELRECTREALLY, BIRTY,
ETHPICEBERLLERIELISETERILL, EEET TSN,
ZDGTEBEETISEX. XI75—D+ AR KRB TT>TZE,
EROBEENECTVDEAR. IVOVEBRBE T EMEEITBELEIEL.

HERICHE- TS,

A x5

CARREEBELEE, ERARICESTRIV O U MHIZE A HEIEENHYET,
% ?ﬁi IOy TAV T EHERL BEIZIGLTENRLDBEY T4V T ET2TLEELY,

%



KIT CONTENTS Below are the kit contents. The quantity of each items are noted in brackets ().

Ay
4“ 0 SILENCER ASSY (1)
MAIN PIPE A (1)

3 SPRING (4)

MAIN PIPE B (1)

e
SILENCER BAND RUBBER (1) 1@,))\||||||||||ﬂ||l|||H||| =

FLANGE NUT
FLANGE BOLT M10(2) / M8 (1)

M8 L=25 (1)

o
o

6 L APRENE B
BOLT-SMOO
CLAMP BAND (2) GASKET (1) BOLT SMOOTH PASTE
« ﬂ @m EXPRENVIE] D
SOUND REDUCER (1) ALLEN KEY (1) BUTTON BOLT (1)  EXPREME Ti STICKER (2)

REQUIRED TOOLS The following tools are the bare minimum required for the job.

* General Engine Maintenance Tools * Torque Wrench * Service Manual

/A cauTion

M This product is designed to be used for off road competition purposes only.

M This product is to be installed by a qualified professional in a fully equipped workshop.

M This product was designed specifically for the application specified. If attempt was made to use
this product on another engine/car, other than specified, then you will risk damaging this kit and or
the engine, or components related with it.

B This product is to be installed with the appropriate tools and equipment to prevent any engine failures ,
injuries or bodily harm.

A WARNING

B This product is to be installed, when both the engine and engine bay is cold.
B Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK STANDARD EXHAUST MUFFLER

This manual only provides basic instructions. For more details please refer to the vehicles

official factory service manual.

1. Disconnect the car battery’s negative terminal.

2 Remove the center muffler section and the main muffler.

3 Disconnect both rubber mounts from the right side of the main muffler.

2. INSTALLATION OF THE TOMEI TITANIUM MUFFLER

[lllustration of the mounting position of each bolt & gasket]

The installation of the supplied parts, are as shown below.

< Kit contents torque specs >

@ [MAIN PIPE A SILENCER BAND

@ |MAIN PIPE B (@ |SILENCER BAND RUBBER

@ [SILENCER ASSY FLANGE BOLT M8

@ |GASKET @ |FLANGE NUT M8 [20.0~28.0N*m (2.0~2.9kgf-m)]
® [FLANGE NUT M10 [34.0~39.0N*m (3.5~4.0kgf-m)] (2 |[SOUND REDUCER

® |CLAMP BAND [25.0N*m (2.6kgf-m)] @ |BUTTON BOLT M6 [8.0~12.0N-m(0.8~ 1.2kgf-m)]
@ [SPRING

3 Apply the Bolt Smooth Paste (included) to the parts which will be exposed to high temperatures.

This helps reduce the parts from sticking and seizures.

[Installation Procedure]
Test fit the Main Pipe A with the included M10 Flange nuts.

1.

Now fit the pipe to the upper mounting portion of the stopper.
¥ Use the supplied gasket (@),shown above ) with the M10 Flange Nut (B),shown above).

Connect the Main Pipe B (whilst keeping the pipes parallel to each other) with the provided

spring hooks. Align both pipes before inserting the Main Pipe A. Then install the Muffler Hanger.

¥ Use the included Clamp Band (®), shown above).

Insert the Silencer Clamp Band onto the assembly, keep the pipes aligned so that they

are parallel with each other. Then insert Main Pipe B.
¥ Use the included Band Clamps (®), shown above).

A Position the Silencer Assembly with the embossed logo facing down.




4. Fit the silencer rubber band to the silencer (take care not to scratch the silencer), and then mount it
to the exhaust hanger.
¥ Use the Silencer Band (), previous page) , Silencer Band Rubber ((9), previous page)
with the M8 Flange Bolts ({0, previous page) , and Flange Nuts (@, previous page).

5. Note the clearance of each part prior to tightening from the front.

Torque Specs  Flange Nut M10 (Previous Page ®) [34~39N-m(3.5~4.0kgf-m)]
Flange Nut M8 (Previous Page @))[20~28N*m(2.0~2.9kgf-m)]
Clamp Band (Previous Page ®)[25N-m(2.6kgf-m)]

6. Connect the Main Pipe A/B, Main Pipe B and Silencer Assembly with the Spring Mounts.
YUse the Springs, included in the kit (?), Previous Page).

A CAUTION

- Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can vary with each vehicle. So you may need to loosen the bolts
on both the catalytic converter side and the front pipe side, so you can adjust the exhaust, to have
the right clearance with the cars body.

- After fitting the straight pipe and/or catalytic converter please check that there are no signs of oil,
dirt so as not to burn them later when the car is running.

- After fitting the exhaust, you should check if the rear bumper will
be at risk from heat from the pipe. You may need to add extra heat
shield protection on the rear bumper.

7. If needed you can then install the sound reducer.

3% Sound Reducer accessories ()
Button Bolt M6 ({3)
Tightening torque [8~12 N=m (0.8~ 1.2kgf-m)]

A WARNING

* It is highly recommended not to use the sound reducer when
using the car for high speed/ hard driving as it may cause

problems.

* Only install or remove the sound reducer when the engine and exhaust is cold to avoid any burns
or injuries.

8. Reconnect the cars battery negative terminal.



INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.

2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any
signs of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts
or gas leaks.

3. After the initial test drive check the car again for any signs of exhaust gas leakage and any
loose parts, bolts and nuts.

/A WARNING

- Any interference with any parts/components can pose a fire risk hazard so please meticulously
check the car after the install.

- Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with
toxic exhaust gas poisoning.

- If there is anything felt abnormal when driving please stop immediately and check the car over.

- When any work or checks are to be done with the metal exhaust components then please do so

when it is cold to prevent any burns and injuries.
- If any parts are lost or have fallen off then does not restart the car until the missing parts) can be

replaced properly.

/N\  cAuTION

*The vehicles characteristics may change after installing this product so after the install
you may need to have the ECU map settings checked and adjust accordingly to suit
the new setup.



10



11



TOMEI POWERED ic.

HA2H RE/VT—F

T194-0004 HEAETHTEERIS—4—27
TEL: 042—795—8411 ({%)
FAX: 042—799—7851

5-4-27 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)
FAX : +81-42-799-7851

http://www.tomei-p.co.jp

COHEICEAHIIMY AT, BELDTHRHKILELEEEABEOLET .,
BEXBME: A~ (H8E. FXFBERRO9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorised Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

FARZH LY T5— 233/350Z EnikERBAZE 20165F7H M21Y03-1
Titanium Muffer Z33/350Z Installation Manual 2016.1 M21Y03-1

12



